
Executive Director’s Administrative Record, TCEQ Permit No. WQ0016107001 

Texas Commission on Environmental Quality 

INTEROFFICE MEMORANDUM 

To: Office of Chief Clerk        Date: April 28, 2023 

From: Michael Parr, Staff Attorney, Environmental Law Division 

Subject: Transmittal of Documents for Administrative Record  

Applicant: Phau-Lockhart 450, LLC 

Proposed Permit No.: WQ0016107001 

Program: Water Quality Division 

TCEQ Docket No.:  2022-1700-MWD 

In a contested case hearing, the administrative record includes copies of the 
public notices relating to the permit application, as well as affidavits of public notices 
filed by the applicant directly with the Office of the Chief Clerk (OCC). In addition, the 
record includes the following documents provided to the OCC by the Executive Director’s 
(ED) staff. See 30 TAC § 80.118. 

This transmittal serves to also request that the OCC transmit the attached 
items, together with (a) the public notice documents (including notice of hearing), and (b) 
where available for direct referral cases only, the ED’s Response to Comments to the State 
Office of Administrative Hearings. 

Indicated below are the documents included with this transmittal: 

1. The Executive Director’s Response to Comments
2. The Executive Director’s Final Decision Letter
3. The Executive Director’s Response to Hearing Request.
4. The Executive Director’s Technical Backup materials (Fact Sheet, Draft Permit

Preliminary Decision, and the Compliance History).

Sincerely, 

Michael Parr II 
Staff Attorney 
Environmental Law Division 



Executive Director’s Response to Public Comment, TCEQ Permit No. WQ0016107001   Page 1 
 

TPDES PERMIT NO. WQ0016107001

APPLICATION BY  
PHAU-LOCKHART 450, LLC FOR NEW  
TPDES PERMIT NO. WQ0016107001

§ 
§ 
§ 

BEFORE THE  
TEXAS COMMISSION ON 

ENVIRONMENTAL QUALITY

EXECUTIVE DIRECTOR’S RESPONSE TO PUBLIC COMMENT 

The Executive Director (ED) of the Texas Commission on Environmental Quality 
(the Commission or TCEQ) files this Response to Public Comment (Response) on the 
application by Phau-Lockhart 450, LLC (Applicant) for new Texas Pollutant Discharge 
Elimination System (TPDES) Permit No. WQ0016107001, and on the ED’s preliminary 
decision on the application. As required by Title 30 of the Texas Administrative Code 
(30 TAC) Section (§) 55.156, before a permit is issued, the ED prepares a response to all 
timely, relevant, and material, or significant comments. The Office of the Chief Clerk 
received timely comments from Dana Garrett, Shalaina Walker, and the Guadalupe-
Blanco River Authority (GBRA). This response addresses all timely public comments 
received, whether withdrawn or not. If you need more information about this permit 
application or the wastewater permitting process, please call the TCEQ Public 
Education Program at 1-800-687-4040. General information about the TCEQ can be 
found on the TCEQ web site at http://www.tceq.texas.gov. 

BACKGROUND 

The Applicant applied for TPDES Permit No. WQ0016107001 (proposed permit), 
which authorizes the discharge of treated domestic wastewater at a daily average flow 
limit of 125,000 or 0.125 million gallons per day (MGD) in the Interim Phase I, at a 
daily average flow limit of 0.25 MGD in the Interim Phase II, and a Final Phase flow 
limit of 0.499 MGD from the Clear Fork Ranch Wastewater Treatment Facility 
(proposed facility). The proposed permit authorizes sludge generated at the proposed 
facility to be disposed of at any TCEQ-authorized land application site, co-disposal 
landfill, wastewater treatment facility, or facility that further processes sludge. 

Description of Facility 

If this permit is ultimately issued, the proposed facility will be located 
approximately 0.75 miles southeast of the intersection of Clark Loop and State 
Highway 142, in Caldwell County, Texas 77845, serve the Clear Fork Ranch 
Development, and will be an activated sludge process plant, operated in the 
conventional mode. Treatment units in the Interim I phase will include a headworks 
screen, an aeration basin, a final clarifier, an aerobic digester, and a chlorine contact 
chamber. Treatment units in the Interim II phase will include a headworks screen, two 
aeration basins, a clarifier, an aerobic digester, and a chlorination chamber. Treatment 
units in the Final phase will include a headworks screen, four aeration basins, two 
clarifiers, two aerobic digesters, and two chlorination chambers. The proposed 
discharge route for the treated effluent is to Clear Fork Plum Creek, then to Plum 
Creek in Segment No. 1810 of the Guadalupe River Basin.  

Technical Review 

Staff in the ED’s Water Quality Division, (WQD staff) performed multiple 
analyses for the Technical Review of the proposed permit, including but not limited to, 

0001

http://www.tceq.texas.gov/


Executive Director’s Response to Public Comment, TCEQ Permit No. WQ0016107001   Page 2 
 

a Receiving Water Assessment performed by WQD staff on the Standards 
Implementation Team (Standards Team) and Water Quality Modeling runs by WQD 
staff in the Water Quality Assessment Section (Modeling Team) that used an 
“uncalibrated QUAL-TX” model. The Receiving Water Assessment, along with other 
available information, allowed the Standards Team to preliminarily determine the 
aquatic life uses in the area of the proposed discharge’s impact and assigned the 
corresponding Minimum Dissolved Oxygen (DO) criterion as stipulated in the Texas 
Surface Water Quality Standards (TSWQS) (30 TAC § 307.5) and the TCEQ’s 
Implementation procedures for the Texas Surface Water Quality Standards-June 2010 
(IPs). For every new discharge, the Standards Team performs antidegradation analysis 
of the proposed discharge. Because the proposed discharge is directly to an 
unclassified water body, the Standards Team reviewed this permitting action in 
conformity with 30 TAC §§ 307.4(h) and (l) of the TSWQS and determined that Clear 
Fork Plum Creek, an unclassified waterbody, uses are high aquatic life use with a 
corresponding DO criteria of 5.0 mg/L DO. As with all determinations, reviews, or 
analyses related to the Technical review of the proposed permit, the above and below 
can be reexamined and subsequently modified upon receipt of new information or 
information that conflicts with the bases or assumptions employed in the applicable 
review or analysis. 

The designated uses for Segment No. 1810, as stated in the 2018 TSWQS-
Appendix A (30 TAC § 307.10) are primary contact recreation, public water supply, 
aquifer protection, and high aquatic life use. The Standards Team, in accordance with 
the TSWQS and the TCEQ's IPs, performed an Antidegradation Review of the receiving 
waters with the Tier 1 review preliminarily determining that existing water quality uses 
will not be impaired by the proposed discharge. The Tier 2 review preliminarily 
determined that no significant degradation of water quality is expected in Clear Fork 
Plum Creek, identified as having high aquatic life use. Numerical and narrative criteria 
protecting existing uses will be maintained with no significant degradation of water 
quality expected in waterbodies within the discharge route with exceptional, high, or 
intermediate aquatic life uses. Segment No. 1810 is not currently listed on the State’s 
inventory of impaired and threatened waters (the 2020 CWA § 303(d) list).  

The proposed permit’s water quality-related effluent limitations (limits), 
established by WQD staff’s uncalibrated QUAL-TX modeling results, will maintain and 
protect the existing instream uses. Similarly, conventional effluent parameters such as 
DO, Five-day Carbonaceous Biochemical Oxygen Demand (CBOD5), Total Suspended 
Solids (TSS), and Ammonia Nitrogen (NH3-N), are based on stream standards and waste 
load allocations for water quality-limited streams as established in the TSWQS and the 
State of Texas Water Quality Management Plan.  

Based on the Modeling Team’s results, effluent limits for all flow phases of 10.0 
mg/L CBOD5, 3.0 mg/L NH3-N, and 4.0 mg/L DO, based on a 30-day average, is 
predicted to ensure that DO will be maintained above the criterion established by the 
Standards Team for Clear Fork Plum Creek (5.0 mg/L DO). Coefficients and kinetics 
used in the model are a combination of site specific, standardized default, and 
estimated values.  

The effluent limits and conditions in the proposed permit meet requirements 
for secondary treatment and disinfection according to 30 TAC Chapter 309 
(Subchapter A: Effluent Limits) and comply with the TSWQS (30 TAC §§ 307.1-.10, 
effective 7/22/2010) and the EPA-approved portions of the TSWQS (effective 
3/6/2014). In a case such as this, end-of-pipe compliance with pH limits between 6.0 

0002



Executive Director’s Response to Public Comment, TCEQ Permit No. WQ0016107001   Page 3 
 

and 9.0 standard units reasonably assures instream compliance with pH criteria in the 
TSWQS when the discharge authorized is from a minor facility and the unclassified 
waterbodies have minimal or limited aquatic life uses. This technology-based approach 
reasonably assures instream compliance with TSWQS due to relatively smaller 
discharge volumes authorized by these permits. TCEQ sampling conducted throughout 
Texas indicating instream buffering quickly restores pH levels to ambient conditions, 
informs this conservative approach.  

The discharge from the proposed permit is not expected to impact any federal 
endangered or threatened aquatic or aquatic dependent species or proposed species or 
their critical habitat. This determination is based on the United States Fish and Wildlife 
Service’s (USFWS) biological opinion on the State of Texas authorization of the Texas 
Pollutant Discharge Elimination System (TPDES; September 14, 1998; October 21, 1998 
update). To make this determination for TPDES permits, TCEQ and EPA only 
considered aquatic or aquatic dependent species occurring in watersheds of critical 
concern or high priority as listed in Appendix A of the USFWS biological opinion. The 
determination is subject to reevaluation due to subsequent updates or amendments to 
the biological opinion. With respect to the presence of endangered or threatened 
species, the proposed permit does not require EPA’s review. 

Procedural Background 

The TCEQ received the application on February 2, 2022, and declared it 
administratively complete on March 23, 2022. The Applicant published the Notice of 
Receipt and Intent to Obtain a Water Quality Permit (NORI) in Caldwell County, Texas 
in the Lockhart Post Register on April 7, 2022. The ED completed the technical review 
of the application on May 18, 2022, and prepared the proposed permit, which if 
approved, would establish the conditions under which the proposed facility must 
operate. The Applicant published the Notice of Application and Preliminary Decision 
(NAPD) in Caldwell County, Texas in the Lockhart Post Register on June 23, 2022. The 
public comment period ended on July 25, 2022. Because this application was received 
after September 1, 2015, and because it was declared administratively complete after 
September 1, 1999, it is subject to both the procedural requirements adopted pursuant 
to House Bill 801, 76th Legislature, 1999, and the procedural requirements and rules 
implementing Senate Bill 709, 84th Legislature, 2015, which are implemented by the 
Commission in its rules in 30 TAC Chapters 39, 50, and 55. 

Access to Rules, Laws and Records 

 All administrative rules: Secretary of State Website: www.sos.state.tx.us 
 TCEQ rules: Title 30 of the Texas Administrative Code: www.sos.state.tx.us/tac/ 

(select TAC Viewer on the right, then Title 30 Environmental Quality) 
 Texas statutes: www.statutes.capitol.texas.gov 
 TCEQ website: www.tceq.texas.gov (for downloadable rules in WordPerfect or 

Adobe PDF formats, select “Rules, Policy, & Legislation,” then “Current TCEQ 